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AARDWOLF GLASS LIFTER (Model AGL - 32

ASSEMBLY DIAGRAM

(*) Part universal for all Aardwolf glass lifter models.
When ordering spare parts, please show the codes of parts and quantities on your purchase order.
For example: part code: AGL22-17 , QTY: 10
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PARTS LIST
Position Code Description Qty. Position Code Description Qty.
1 AGL32 - 01| Lug links 01 28 AGL32 - 28 | Torsion spring 02
2 AGL32 - 02| Lifting rear 01 29 | AGL32-29( Spacing B (*) 02
3 AGL32 - 03 | Lifting front 01 30 AGL32 - 30| Roller A () 02
4 AGL32 - 04 | Countersunk head socket screw M8 x 30 05 31 AGL32 - 31| Spacing A (*) 02
5 AGL32 - 05| Top pin guide (*) 01 32 AGL32 - 32 | Hecxagon socke head cap screw M10 x 55 02
6 AGL32 - 06 | Bottom pin guide (*) 01 33 AGL32 - 33| Hecxagon socke head cap screw M6 x 50 02
7 AGL32 - 07| Roller B (*) 02 34 AGL32 - 34 | Hecxagon socke head cap screw M16 x 60 02
8 AGL32 - 08 | Roller Bearing HK2016 02 35 AGL32 - 35| Stop guide 01
9 AGL32-09]| ShaftB (*) 02 36 AGL32- 36 | Jaw shaft (*) 02
10 AGL32 - 10| Pan head screw M3 x 10 02 37 AGL32 - 37 | Jaw 02
11 AGL32 - 11| Cover 02 38 AGL32 - 38| Set Screw M6 x 10 04
12 AGL32 - 12| Hex. nut M10 02 39 AGL32- 39 | Wheel Shaft 08
13 | AGL32 - 13| Spring washer @ 10 02 40 | AGL32-40| Wheel @ 75 08
14A  [AGL32 - 14A] Main body front 01 41 AGL32 - 41| Washer @ 14 16
14B  |AGL32 - 14B| Main body rear 01 42 AGL32 - 42| Circlip @ 14 16
15 AGL32 - 15| Pin M6 (*) 02 43 AGL32 - 43 | Recessed pan head screw M6x12 01
16 AGL32 - 16 | Extension spring @5.6 - 40 (*) 02 44 AGL32 - 44 | Hecxagon socke head cap screw M6 x 20 12
17 AGL32 - 17| Locking latch arm (*) 01 45 AGL32 - 45| Locking stop guide (*) 01
18 AGL32 - 18| Plate (*) 01 46 AGL32 - 46 | Locking shaft (*) 01
19 AGL32 - 19| Brass Washer @10 01 47 AGL32 - 47| Ball pin (*) 01
20 AGL32 - 20| Circlip @10 01 48 AGL32 - 48 | Compression spring (*) 01
21 AGL32 - 21| Cam Locking latch (*) 01 49 AGL32 - 49| Set Screw M10 x 10 01
22 AGL32 - 22 | Hexgon domed Cap nut M16 02 50 AGL32 - 50 | Compression spring 02
23 AGL32 - 23| Spring washer @ 16 02 51 AGL32 - 51| Steel ball @10 02
24 AGL32 - 24 | Hex. nut M6 02 52 AGL32 - 52 Handle base 02
25 AGL32 - 25| Spring washer @ 6 02 53 AGL32 - 53| Plastic handle 02
26 AGL32- 26 | Arm 02 54 AGL32 - 54 | Slide bar 02
27 AGL32 - 27 | Extension spring 01
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